
OPERATIONS OVERVIEW�

PURPOSE OF THE TREATMENT PLANT�

The Moundsville WWTP has been designed to protect the waters of the Ohio River�
from direct raw sewage discharges.  To accomplish this, the treatment process�
provides preliminary, primary, secondary and final treatment of the raw sewage�
from the Moundsville/Glen Dale area.  The plant processes an average flow�
capacity of 1.25 million gallons per day <mgd) to 2.34 mgd.   Plant components�
consist of a septage receiving facility, an inclined screw pump lift station,�
mechanical screenings removal, grit removal and processing, primary clarifica-�
tion, activated sludge system, secondary clarification, ultraviolet disinfec-�
tion, standby power generation, anaerobic digestion, belt press dewatering, and�
existing building modifications.�

WASTEWATER CHARACTERISTICS�

The wastewater produced within the Moundsville-Glen Dale area consists primar-�
ily of domestic (household) wastes.  A portion of the wastewater contains�
commercial (motels, restaurants, car washes, etc.) and industrial wastes.  The�
City of Moundsville has combined sewers and experiences high peak flow rates.�
Large quantities of grit are flushed through these sewers in the spring from�
the cinders spread on the streets during the winter.�

The Moundsville WWTP design flow rates are shown in Table 1-1.�

TABLE 1-1 ANTICIPATED FLOW RATES�

Design Flows __�(mgd)�___�

Minimum Day 1.0�
Average Day 2.3�

Peak Day� 8.0�

Raw sewage reaching the Moundsville WWTP is expected to have an average�
BODS concentration of 200 mg/L and an average TSS concentration of 225�
mg/L.  Table 1-2 shows the expected average BODS and TSS in units of�
pounds per day (lb/day), assuming an average influent flow rate of 2.3�
mgd.�

TABLE 1-2 ANTICIPATED BOD AND TSS LOADINGS�
  BOD         TSS�
 lb/day       lb/day�

Average     3,900               4,400  *Based on 2.3 mgd�



GENERAL FACILITIES DESCRIPTION�

The following sections contains process descriptions and purposes for each�
unit process at the Moundsville WWTP.  The discussion follows the treatment�
process from preliminary treatment through final treatment, and includes�
discussions on solids processing facilities.  The purpose of this section is�
to provide an overview of the treatment system in order to give the plant�
operators a starting point for understanding the treatment process and its�
objectives.  Figure 1-1 is a site plan showing the physical layout of the�
treatment plant.  Figure 1-2 is a basic plant flow schematic showing major�
liquid and solid flow streams and the interrelationship between unit processes�
at the plant.�

PRELIMINARY TREATMENT�

Preliminary treatment essentially prepares the wastewater for further treat-�
ment by the primary and secondary treatment systems. The most important aspect�
of preliminary treatment is the protection of downstream equipment and sys-�
tems.  Preliminary treatment at this plant includes an influent sewer lift�
station, interceptor junction manhole at the head end of the plant, odor�
control injection at the junction manhole, raw sewage pumping, screening and�
grit removal.  The preliminary treatment system also includes a septage re-�
ceiving facility for collection of waste sludge from septic tanks in the�
Moundsville/Glen Dale area. Descriptions of the facilities included in the�
preliminary treatment system follow.�

Septage Receiving Facility�

The septage receiving facility accepts wastes from commercial�
septic tank pampers and blends them into the treatment plant flow stream. Septage�
that is received in this manner is stored, pretreated if necessary, and then�
pumped to the anaerobic_�digesters.�

The septage receiving facility is located next to the bar screen area.  It is�
a 1,600 gallon covered concrete holding tank with duplex grinder pumps on�
guide rails for pumping of the contents to the digester.�

Junction Manhole�
The existing junction manhole is located on the west side of the main access�
road into the plant site just inside the main gate. An existing 36 inch sewer�
and a new 16 inch sewer enter this manhole.  An existing 36 inch sewer leaves�
this structure and is routed to the wet well.  A sluice gate has been provided�
on the effluent 36 inch line to isolate the wet well from incoming flows.  A�
valve has been installed on the 16 inch sewer to isolate the junction manhole�
from incoming flows from this line. No isolation of the influent 36 inch line�
has been provided in the structure;�

Screening System�

The purpose of the screening system is to remove coarse debris, such�
as sticks and rags, that are often present in the raw wastewater�
entering a wastewater treatment plant.  Removal of this material�
helps prevent clogged pipes and valves and minimizes potential damage�
to downstream equipment.�

http://www.moundsvillewwtp.com/preliminary_treatment_facilities.html


The screening system consists of two mechanically cleaned bar screens, a�
screening can and an electric hoist for the screenings can.  The screen-�
ing system is located at the north end of the standby generator/workshop�
area.�

Raw Wastewater Pumping System�

The raw wastewater pumps lift the plant influent from the influent wet�
well to the channel in the aerated grit chamber. This allows the waste-�
water to flow by gravity through the rest of the plant to Grave Creek at�
its confluence with the Ohio River.�

The raw wastewater pumping system consists of four horizontal�
centrifugal sewage pumps, a variable frequency drive (VFD)�
control system, and an influent wet well.  The pumps are located�
in the basement of the Administration Building.�

Grit Removal System�

Grit consists of gravel, sand, mineral matter, and nondegradable organic�
material such as coffee grounds, fruit rinds, and seeds. It is important to�
remove this debris for a number of reasons, including the following:�

o To protect moving mechanical equipment from abrasion and abnormal wear.�

o To prevent formation of large deposits of grit in downstream�
pipes, valves, conduits and channels.�

o To prevent loading the treatment process units with inert matter that�
might interfere with their operation, such as excessive grit accumula-�
tion in a digester that would reduce its usable capacity.�

The grit removal system consists of one aerated grit chamber, one cyclone�
separator grit washer unit, one grit slurry pump and a grit storage hopper.�
The grit washer unit and hopper are located in the Dewatering Building.  The�
grit pump is located adjacent to the aerated grit chamber.  The washed grit is�
stored in a hopper over the Solids Loading Area for periodic removal by a�
truck.�

Flow Measurement�

The influent wastewater flow rate to the treatment plant is measured for�
several reasons:�

o To meet operating and discharge requirements set by federal,�
state and local governments.�

o To operate certain metering processes based on flow, o To determine�

the efficiency of various unit processes.�

o To make sure that various processes are operating within their capacity.�

o To determine required process modifications.�

Influent flow measurement at the plant is done by an ultrasonic flow meter�
located on the 16 inch discharge line downstream of the four raw wastewater�
pumps.  A transmitter/receiver probe is mounted on the 16 inch line and an�
ultrasonic signal is sent across the interior of the pipe.  The signal bounces�



off the opposite side of the pipe and returns to the probe.  Flow rate and�
totalized flow is measured automatically and flow is recorded on a 24-hour�
strip chart recorder in the standby generator/workshop area in the motor con-�
trol center.�

PRIMARY TREATMENT�

The purpose of primary treatment is to remove most of the settleable solids,�
and to remove all readily floatable material in the wastewater plant influent.�
This is accomplished in primary clarifier basins.  The velocity of the waste-�
water flow is slowed enough in these basins to allow the settleable material�